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COMMODITY E.R.W STEEL PIPE SeAH Amuw_.nmvﬁ.".__ WﬂmHm.___ “m...u—.—u CUSTOMER DUFERCO SA
A E T4 il O A
SPECIFICATION : API 5LB PSL1/ASTM A53B(2006) HEAD OFFICE : BONGNAE-DONG 1GA, JUNG-GU, SEOUL, KOREA SHIPPER DAEYANG P&T
POHANG PLANT : 14-1, JANGHEUNG-DONG, NAM-GU, POHANG
7 o} A T 7
HEAT NO. | Typg z £ A % T % QUANTITY ) ol
NO. | (BATCH NO.) ORDER SIZE £ F Z 4 o FFWT REMARK
*1 PCS TOTAL LENGTH WE IGHT
6-25800 ¥ 9 E
1 |(SHH5312050) BEE 12 X 0.37 X 6.120 M 8 48.960 M 3.606
2 lsmrstoocos, Bl 12 " X0.375"  X6.120M 106 648.720 M 47.778
| PRI oo v 24 " X0.375"  X6.120 M 59 361.080 M 50.797
1 Amemo%wmm%wcu BBE 20 " X 0.250 " X 6.120 M 1 6.120 M 0.484
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HEAT 0 Ssect R\ g |AN|T|K|R[DE[1|T|H|I|c|RT|vEIGHT oF| & || B |C |Si| Mn [P | |cufnr|cR|uof v |cEo| D JENSILE) YIELD | E.L |ENE-ISHEAR TEST | MENT |~ LINING
NO. | (BATCH NO.) - LS|E ElUT|N N | E | s E|ZINC coAT| & 3| s !
T - 11N s|AllG G EN “ING 1o%GlaLk| 1 2]2]: % THICK-
el §011 ffLs ! : G N 3 f2]2]2]2)s3 SN_|'NEss [P.H
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T2 G N |oauss| =3 g *4]+5 |6 *7 +8 [+g| Psi PSi 1410 Jiould % +11
7% 30 MAYX | 26 120 | 30 | 30 |40{40|40]|15|80
SPEC MIN 60000 | 35000
1] 6-25800 TR TS G H [16]17] 44 |18] 5
(SHH5312050) P [16]17] 44 |17| 7 [ 1| 1|1 |mR| 1 T| 69120 | 50350 | 44 G
P [16]18]| 44 17| 8 [1|1]|1|mR|1 W| 71401
2| 5-40075 12404 6 M6 646 G H |15|18| 44 |16] 4
(SHH5312060) P |15|19| 44 (14| 4 [2|1|2|R|TR| |T]| 68130 | 49350 | 46 G
P |15|19| 45 [14| 4 [1]| 1|2 |mR|TR] [W]| 69979
3| c732211 660ps - {:Gdutal 56 A 3 H (16| 2] 78 |16] 7
(S1H5292150) P (17| 2] 79 |18] 8 |2|1]1]1]1 T| 70970 | 51910 | 43 G
P (15]1] 77 |14]9|2|1]2]|1]1 W| 73819
4| 009808 580, fedGlieuhn G H [15] 1] 68 |19] 6
(51H6051090) P [14] 1] 68 |17 4 |R[1]1|mR]1 T| 68980 | 48640 | 40 G
P |16|TR| 60 |19 7 |TR| 1|1 |[TR|TR W| 69552
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SPECIFICATION AND THE RESULTS OF ALL TEST ARE ACCEPTABLE.

AND/OR MONETARY PROBLEMS.

THE CERTIFICATE WILL Wm.vmowmm:,:mc FOR FORGING AN OFFICIAL DOCUMENT
(ACCORDING TO THE PROVISIONS OF THE CRIMINAL CODE 231)

- WE HEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN MADE AND TESTED IN ACCORDANCE WITH ABOVE

- THE USE OF THE MATERIAL OUTSIDE THE SPECIFICATIONS INDICATED ON THIS CERTIFICATE MAY CAUSE SAFETY
FURTHERMORE, ANY ORGANIZATION OR PERSON(S) WHO DELIBERATELY MODIFIES
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